



GLOBAL LAB

A World of Quality Material Testing

Format No-RA/01

TEST REPORT

TEST REPORT ISSUED BY : VASAI LAB

SAMPLE TESTED BY / AT : VASAI LAB

TEST REPORT NO.

: VST-2175-TR-200883

TEST REPORT DATE

: 10-01-18

NAME OF CUSTOMER :

M/s. Elantor Solutions Pvt. Ltd.
A/04, Blue Heaven, Opp. IDBI Bank,
Thakur Complex, Kandivali (East) Mumbai – 400101

PROJECT / SITE ADDRESS :

Elantor Solutions Pvt. Ltd.
A/04, Blue Heaven, Opp. IDBI Bank,
Thakur Complex, Kandivali (East) Mumbai – 400101

REFERENCE NO. & DATE

: Letter Dated 10/01/2018

QUANTITY

: 01 No.

CONDITION OF SAMPLE ON RECEIPT OF SAMPLE

: Satisfactory

TEST METHOD

: Custom Method

REBAR ANCHOR PULL OUT TEST RESULT

Date of Testing : 10-01-18

Dia. Of Rebar / Anchor
Fastener (mm) : 16

Rebar Anchor Fixing Grout Material : NA

Sr No.	Specimen ID Mark	Grade of Concrete	Anchor Fastener Penetration Depth (mm)	Ultimate Pull-Out Load (kN)	Ultimate Pull-Out Load (T)	Observed Remark
1	16 mm A.F, Depth 100mm	M 30	100	63.35	6.5	Anchor fastener Pulled Out from RCC at Ultimate Load

NOTE :

- Sample/s was/were not drawn by laboratory.
- The Reported result/s is/are valid only to the sample submitted to the laboratory.
- No part of the report, except in full, shall be reproduced without written consent of the laboratory.
- The report is valid only when Global Lab hologram is available on the report.



Authorized Signatory

A. SHARMA
Technical Manager